
Santa Clara University
Scholar Commons

Civil Engineering Senior Theses Engineering Senior Theses

Spring 2017

Decentralized Wastewater Treatment Plant in
Bangalore, India
Cameron Akhavan
Santa Clara University, cakhavan@scu.edu

Simon Barbe
Santa Clara University, sbarbe@scu.edu

Alejandro Fernandez Fernandez
Santa Clara University, alfernandez@scu.edu

Follow this and additional works at: https://scholarcommons.scu.edu/ceng_senior

Part of the Civil Engineering Commons

This Thesis is brought to you for free and open access by the Engineering Senior Theses at Scholar Commons. It has been accepted for inclusion in Civil
Engineering Senior Theses by an authorized administrator of Scholar Commons. For more information, please contact rscroggin@scu.edu.
[...]
responsible for the vast majority of the pollution. This fact also explains the large amounts of 

organic matter in the river mentioned previously. 

The large discharge of untreated wastewater is caused by the fact that the facility that was built 

to treat the wastewater in the area; the Vrishabawathi Valley Treatment Plant, was not designed 

to accommodate the rapid increase in population in Bangalore (“Sewage Treatment” 2016). 

Although the Bangalore Water Supply and Sewerage Board is currently building new centralized 

treatment plants, they are not being constructed fast enough to serve the new population (“About 

BWSSB” 2016).  The current rate of development is insufficient to meet demand, meaning that 

new developments must be proposed to meet the wastewater treatment needs. 



8 
 

Type of Treatment 
 

One of the first roadblocks the group encountered was deciding between using a centralized or 

decentralized wastewater treatment plant. As seen in Table 1, a centralized treatment plant is 

most suited for a high density city with a large amount of available land. The benefit to using a 

centralized system is its large treatment capacity, however, a negative is its extensive 

infrastructure. Due to the size of this location, the team decided to use a decentralized treatment 

plant. This type of treatment can easily be implanted in a smaller, growing location with 

relatively low density.  

Due to the fact that the team decided to team up with another group working on a centralized 

treatment plant (re-design of current treatment system), this project focused on smaller tributary 

areas along the Kengeri River. The project goal was to treat wastewater further away from the 

current (main) centralized treatment plant in Bangalore, near the industrial area known as the 

“Silicon Valley of India.” A decentralized system is necessary for smaller locations because the 

long pipes distributed treated water from the main centralized treatment plant creates a large 

inconvenient in the everyday lives of the surrounding community members.  

 

 

 

 

 



9 
 

Table 1: Centralized vs. Decentralized Treatment Plant. 

 Centralized Treatment Plant Decentralized Treatment Plant 

Large amount of land required Small amount of land required 

Large tributary area Small tributary area 

Suitable for high density cities Suitable for low density cities 

Large treatment capacity Small treatment capacity 

Extensive piping system (to distribute 

reclaimed water) 

Simple piping system (to distribute 

reclaimed water) 

 

Benefits of Decentralized Treatment  
 

Some of the benefits of using a decentralized wastewater treatment plant that the group 

highlighted included: fast implementation, shorter pipelines, lower cost, and simplicity of the 

system. The other group being worked with will not have their treatment plant working for 

approximately two and a half years, and, knowing that the population and need for a wastewater 

treatment is quickly growing, this group needed to design a system that can be quickly 

implemented. Decentralized treatment plants can be created and working at a quicker rate than 

centralized plants, giving the local communities reclaimed water sooner. With decentralized 

plants comes shorter pipelines which will provide less inconvenience to the public than a 

centralized plant with relatively long pipelines would. Due to the fact that this group worked in a 

developing country, it was desired to reduce costs for the local government by selecting a less 



10 
 

expensive treatment option. Finally, decentralized treatment plants are simpler to operate and 

maintain than centralized plants, which is crucial for an area which may not have many 

experienced treatment plant operators.  

Selection of Secondary Treatment  
 

As a team it was decided that because of the severity of the waste current in the stream, 

secondary treatment was necessary to treat all of the effluent and set the stage for tertiary 

treatment. The next step in the pre-design phase was selecting a secondary treatment system. As 

can be see in Table 2 below, the team chose biotowers because they provided necessary 

treatment levels, has a low process complexity, and a moderate tolerance to variable flows.  

Table 2:  Secondary Treatment System Options. 

  
Secondary 

Treatment System 

Base Level 

Treatment 
Enhanced Treatment 

Process 

Complexity 
Tolerance to 

Variable Flows 
Aerial 

Efficiency 

Conventional 

Activated Sludge 
30/30 

Nitrification + 

Denitrification + Bio-P 

Removal 
High Low Moderate 

Biotower 30/30 30/30 + Nitrification Low Moderate Moderate 

Conventional 

SBR 
30/30 

Nitrification + 

Denitrification + Bio-P 

Removal 
Moderate Moderate High 

Oxidation Ditch 
30/30 + 

Nitrification 
Denitrification + Bio-P 

Removal 
Moderate High Low 

 



11 
 

Site Location and Layout  
 

The most important criteria for location was a site which can utilize gravity as much as possible 

to decrease the complexity of the design and construction phase. The team also looked for a site 

that may become a future industrial location. With the exponential growth of the population 

comes a growth and expansion of the industrial area (currently in the center of Bangalore), so the 

team looked to select a site that may become a possible future industrial area. Finally, the team 

looked at the Bangalore Water Supply and Sewage Board (BWSSB) website which had a list of 

proposed decentralized treatment plant locations, and selected a site on that location which had 

all of the desired attributes. In terms of treatment level, the team looked for a base secondary 

treatment of 30/30 mg/L of BOD5 and total suspended solids (TSS).  

General Design Criteria 
Discharge Standards 
 

Since it is known that the United States has strict guidelines regarding the effluent quality of a 

flow leaving a wastewater treatment plant, it was decided to follow these guidelines when 

designing the main treatment components of the plant. Table 3 lists the standards set by the 

NPDES that should be followed for secondary treatment plants.  

  



12 
 

Table 3: NPDES Standards. 

Parameter Avg. Monthly Limit Avg. Weekly Limit 

BOD5 30 mg/L 45 mg/L 

TSS 30 mg/L 45 mg/L 

BOD5 & TSS removal 

(concentration) 

>85% N/A 

pH Within 6.0-9.0 at all times 

 

For the scope of this project, the relevant values used to guide the design were the average 

monthly limits for BOD5 and TSS. Henceforth, these limits shall be referred to as 30/30 (a 

standard nomenclature for these limits).  

Service Population 
 

As it is intended for this treatment system to work for a growing population, a forecasted 20 year 

population was used in order to determine the daily flow that the plant would need to treat. 

Furthermore, since this plant is only treating half of the Kengeri area, the total population in that 

area was determined, and then a rate of growth applied. The relevant values for this calculation 

are indicated in Table 4.  

 

 

 



13 
 

Table 4: Projected 20 year Population. 

Parameter Value 

Total Current Kengeri Population 45,000 

Population in Tributary Area 23,000 

Population Growth Rate (per five years) 20.0% 

Projected 20 year population 45,000 

 

The population growth rate was determined by using the overall growth of the city and applying 

that same percent to Kengeri.  

Base Flow Rate 
 

Once the design population was determined, a base flow rate for the serviced area could also be 

calculated. Table 5 tabulates the values used for this calculation.  

Table 5: Base Flow Rate. 

Parameter Value 

Service Population 45,000 

Per Capita Wastewater Production 150 L/D 

Base Flow Rate 6.75 MLD 

 

The amount for per capita wastewater production is a standard value used in India (Narain 2012).  

  



14 
 

Peaking Factor 
 

During certain times of the day, there is much higher usage of utilities such as electricity and 

water. This fact also applies to the production of wastewater. Since many people are on the same 

general daily schedules, there are certain hours where the treatment plant will be receiving higher 

than average flows. This increase in flow can be accounted for with use of a peaking factor. 

There are a variety of peaking factor calculations, all based upon the design population, and they 

all give quite similar values. For this project, the Babbitt equation was used. Its form is noted in 

EQ 1.  

(EQ 1) 

𝑃𝐹 =
5.0

(
𝑃

1000)
0.2

 

In EQ 1 above, P is the tributary population. The resulting Peaking factor (PF) from this equation 

is 2.34. The base flow is multiplied by this value to design the capacity of the treatment plant.  

Influent Quality 
 

As mentioned previously, the treatment plant is designed to treat the wastewater down to 

acceptable levels of BOD5 and TSS. As such, it is necessary to know what the influent values for 

these parameters are. Table 6 indicates the design influent values for TSS and BOD5.  

  



15 
 

Table 6: Influent Wastewater Quality. 

Parameter Value 

BOD5 225 mg/L 

TSS 510 mg/L 

 

These values were obtained from a treatment plant also located in Bangalore that is subject to 

similar conditions (personal correspondence).  

Site Layout 
Site Layout 
 

The natural topography of the land was taken into consideration, which is shown in Figure 7. The 

contour lines indicate a gentle slope to the site, which has about a 1% grade. With its proximity 

to the Vrishabawathi River, the site most likely sits upon fairly soft soil and could potentially be 

subject to periods of flooding. With proper site protection systems such as a berm (the design of 

which is not within the scope of this project), flooding of the site can be prevented, as well as 

runoff into the Vrishabawathi River from construction. 



16 
 

 

Figure 7: General Site Layout and Site Topography. 

Plant Schematic Layout 
 

With the main processes selected, a plan for how the wastewater would travel through the site 

was determined, and this is indicated in Figure 8.  



17 
 

 

Figure 8: Site Schematic Layout. 

 

The green lines are pipes connecting the plant, with arrows in the direction of flow. The need for 

preliminary treatment was recognized, which could include things such as grit removal and 

screening, but this was not within the scope of the project. The main components of the design 

were the primary clarifiers, biotowers, and secondary clarifiers, of which there are two each for 

redundancy. These components are all sized to handle the total flow, so that if one must go 

offline for maintenance, its counterpart can continue running with no interruption in service. 

Other key components of the site were the splitter boxes before each set of clarifiers which will 

disperse the flow evenly, and the pumps preceding the biotowers which will pump the 

wastewater up to the tops of the biotowers. Sludge handling and thickening would have to occur 

after primary and secondary clarification, but were not within the scope of this project. Also, as 



18 
 

the effluent leaves the plant, it can either proceed to disinfection and be released into the river, 

or, in the future, could be directed to tertiary treatment for reuse. 

Systems Design Criteria 
Primary Clarifier 
 

The treatment plant design uses primary sedimentation to remove large solids from the effluent.  

This process involves allowing heavy solids to settle and floatable solids to rise to the top, which 

are both removed as sludge. Cleaner water is then sent to the next element for further treatment. 

Standard performance criteria were selected in order to allow a sufficient solids removal 

efficiency, as shown in Table 7.  These values include a range of possibilities that have been 

used successfully.  Dimensions for the clarifier needed to be chosen such that the performance 

criteria would be met, while using dimensions that would support commercially available 

equipment. 

  



19 
 

Table 7: Design criteria for primary clarifier (Metcalf 1979). 

  

Description 

Value 

Overflow Rate (Average Flow) 

30-50 m3/(m2 d)  

800-1200 gal/(ft2 d) 

Overflow Rate (Peak Flow) 

80-120 m3/(m2 d) 

2000-3000 gal/(ft2 d) 

Detention Time 1.5-2.5 hrs 

Weir Loading Rate 

120-500 m3/(m d) 

10000-40000 gal/(ft d) 

Solids Loading Rate 

<10.2 kg/(m2 h) 

<2 lb/(ft2 h) 

 

Circular clarifiers were chosen over rectangular clarifiers because they are easier to maintain and 

build.  Rectangular clarifiers are more space-efficient, but site space was not a significant 

limitation for this project.  Redundant design needed to be incorporated so that one tank could be 

taken offline for maintenance and the plant could continue to function; therefore, two tanks were 

designed, with each capable of handling the full flow. 

  



20 
 

Table 8 shows the selected dimensions for each primary clarifier.  Calculations can be found in 

Appendix A.  An overflow rate of 40 m3/(m2 d) was used to calculate a baseline diameter, which 

was then rounded to 15 m in order to support commercially available hardware.  The detention 

time was used to calculate the volume, and therefore side water depth, which was designed to be 

four meters.  The Smith and Loveless HS-50 equipment package was selected for the hardware 

for this clarifier, which includes a feedwell diameter of 2.1 meters.  The sludge hopper uses a 

standard volume of one cubic meter. 

Table 8: Designed dimensions for primary clarifiers. 

  

Dimension 

Value 

Diameter 15 m 

Side Water Depth 4 m 

Feedwell Diameter 2.1 m 

Sludge Hopper Volume 1 m3 

 

The calculated values for overflow rate, detention time, weir loading rate, and solids loading rate 

are shown in Table 9. All values fall within design criteria, meaning that the design is viable. 

 



21 
 

 

Table 9: Performance criteria for selected dimensions. 

  

Description 

Value 

Overflow Rate (Average Flow) 

38.2 m3/(m2 d)  

938.5 gal/(ft2 d) 

Overflow Rate (Peak Flow) 

89.4 m3/(m2 d)  

2196.1 gal/(ft2 d) 

Detention Time 2.5 hrs 

Weir Loading Rate 

143.2 m3/(m d) 

11551.6 gal/(ft d) 

Solids Loading Rate 

8.1 kg/(m2 h) 

1.7 lb/(ft2 h) 

 

The selected internal components of the Smith & Loveless HS-50 include a scraper-type system.  

Two scraper arms push the settled solids into an offset sludge hopper, and a single skimmer arm 

removes floating solids. Figure 9 shows a schematic of this system.  



22 
 

 

Figure 9: Schematic cross-section of primary clarifier design.  Not to scale. 

The dimensions for the sludge hopper were determined using Excel Solver (Appendix A).  Wall 

and foundation thicknesses for cast-in-place reinforced concrete were based off of existing 

designs to be 0.35 m wall thickness and 0.55 m foundation thickness.  The clarifiers are mostly 

below grade, with only one meter extending above grade.  The concrete dimensions are shown in 

Figure 10.   

  



23 
 

 

Figure 10: Concrete dimensions for primary clarifiers (all dimensions in meters). 

Clean water passes under a scum baffle and exits through a v-notch weir, both of which are not 

included in the Smith & Loveless HS-50 package.  This water exits into an outboard concrete 

weir, and is then sent to secondary treatment.  The steel v-notch weir and concrete are shown in 

Figure 11.  

  



24 
 

 

Figure 11: Steel and concrete detail for v-notch weir (left) and concrete outboard weir (right). 

Biotower Design Criteria 
 

The biotower was intended to be designed for a high loading rate of wastewater, since plastic 

filter media is being used rather than traditional gravel media. The standards guiding the design 

are noted in Table 10. These values were obtained from Wastewater Engineering by Metcalf & 

Eddy (Metcalf 1979).  

  



25 
 

Table 10: Biotower Design Standards. 

Parameter Value 

Hydraulic Loading Rate (Peak Flow) 40-200 m3/(m2-d) 